Download Print this page

Craftsman 486.240362 Operator's Manual

Leaf/lawn sweeper.
Hide thumbs

Advertisement

Operator's Manual
LEAF/LAWN SWEEPER
Model No. 486.240362
CAUTION:
Before using this product, read
this manual and follow all Safety
Rules and Operating Instructions.
Sears, Roebuck and Co., Hoffman Estates, IL 60179 U.S.A.
www.sears.com/craftsman
PRINTED IN U.S.A.
®
STOP
DO NOT RETURN TO STORE
For Missing Parts or Assembly
Questions Call 1-866-576-8388
• Safety
• Assembly
• Operation
• Maintenance
• Parts
FORM NO. 40258 (06/06)

Advertisement

   Summary of Contents for Craftsman 486.240362

  • Page 1

    LEAF/LAWN SWEEPER Model No. 486.240362 CAUTION: Before using this product, read this manual and follow all Safety Rules and Operating Instructions. Sears, Roebuck and Co., Hoffman Estates, IL 60179 U.S.A. www.sears.com/craftsman PRINTED IN U.S.A. ® DO NOT RETURN TO STORE...

  • Page 2: Table Of Contents

    PARTS ORDERING/SERVICE ... Back Cover WARRANTY MODEL NUMBER: SERIAL NUMBER: DATE OF PURCHASE: SAFETY CAUTION: VEHICLE BRAKING AND STABILITY MAY BE AFFECTED WITH THE ADDITION OF AN ACCESSORY OR AN ATTACHMENT. BE AWARE OF CHANGING CONDITIONS ON SLOPES. 486.240362 __________________ __________________...

  • Page 3: Carton Contents

    1. Sweeper Housing Assembly 2. Hopper Bag 3. Upper Handle Ref. Ref. Ref. Description Description Description Hex Bolt, 1/4-20 x 1-1/4" Hex Bolt, 1/4-20 x 1-1/4" Hex Bolt, 1/4-20 x 1-1/4" Flat Washers 1/4" I.D. Flat Washers 1/4" I.D. Flat Washers 1/4" I.D. Flat Washers 1/4"...

  • Page 4: Assembly

    TOOLS REQUIRED FOR ASSEMBLY (1) Phillips Screwdriver (1) Adjustable Wrench (1) 7/16" Open End or Box Wrench 1. Assemble the two Handle Leg Stand Tubes to the Sweeper Housing, using two hex bolts 1/4-20 x 1- 1/4" long, fl at washers and 1/4-20 hex lock nuts, per handle.

  • Page 5

    7. Assemble the two plastic rod caps to the rod ends of the bottom bag rod. Assemble two Palnuts to the ends of the top bag rod. See fi gure 5. FIGURE 5 8. Assemble the two plastic caps 3/4" x 7/8" onto the ends of the leg stands as shown in fi...

  • Page 6: Operation

    11. Hook the elastic straps on the bag fl aps under the bag rod clips on the lower handle tubes as shown in fi gure FIGURE 9 Take care when operating your sweeper. Operating your sweeper according to these instructions will help prevent damage and prolong the life of your sweeper.

  • Page 7: Maintenance

    The bearings in the sweeper have been prelubricated at the factory. It is recommended that a few drops of light oil be added to the brush shaft bearings twice a year. The wheels should be removed to clean gears every two years.

  • Page 8: Repair Parts Illustration

    PARTS REPAIR PARTS FOR 485.240362 26" LEAF/LAWNSWEEPER...

  • Page 9: Repair Parts List

    REPAIR PARTS FOR 485.240362 26" LEAF/LAWNSWEEPER REF. REF. REF. PART PART PART QTY. QTY. QTY. DESCRIPTION 44600 44600 44600 44600 Housing Housing Housing Housing 23784 23784 23784 23784 Height Adjustment Plate Height Adjustment Plate Height Adjustment Plate Height Adjustment Plate 44286 44286 44286...

  • Page 10

    NOTES...

  • Page 11

    NOTES...

  • Page 12

    Get it fixed, at your home or ours! For repair – in your home – of all major brand appliances, lawn and garden equipment, or heating and cooling systems, no matter who made it, no matter who sold it! For the replacement parts, accessories and owner’s manuals that you need to do-it-yourself.

Comments to this Manuals

Symbols: 0
Latest comments:
  • harry devlieger Mar 30, 2015 08:48:
    missing bagger and handle assembly address is 309 yost farm rd. Salisbury n.c 28146 store told me contact you for parts